040 13.5 机罩总成 HOOD ASSEMBLY (30886900063)- Lonking CDM833NG Parts Catalog
07.14.2022 | Construction Machinery Spare Parts | Lonking Loader LG833NG Parts Catalog

040 13.5 机罩总成 HOOD ASSEMBLY (30886900063)- Lonking CDM833NG Parts Catalog

序号 编码 名称 规格 数量 原图号 / 备注
Item Code Part Description Specification Qty Original NO./Remarks
1 51204091114 螺栓M8×25 Bolt M8×25 8.8 24 GB/T5783
2 51401090107 垫圈8 Washer 8 24 GB/T93
3 51420090121 垫圈8 Washer 8 24 GB/T96.1
4 30886000777 合页总成 Hinge assembly 4
5 51420100119 垫圈10 Washer 10 10 GB/T96.1
6 51307000919 螺母M8 Nut M8 8 20 GB/T6170
7 30886000837 机罩门架焊合 Welding of engine hood door frame 1
8 30886000843 上罩焊合 Upper cover welding 1
9 30886000840 后罩焊合 Rear hood welding 1
10 30886000844 机罩吸音海绵总成 Sound-absorbing sponge assembly for engine hood 1
11 51204111214 螺栓M12×30 Bolt M12×30 8.8 8 GB/T5783
12 51401110107 垫圈12 Washer 12 8 GB/T93
13 51420110119 垫圈12 Washer 12 8 GB/T96.1
14 51512081401 开口销3.2×32 Cotter pin 3.2×32 1 GB/T91
15 30886102777 支撑杆 Brace strut 1
16 30812000119 门锁总成 Door lock assy 1
17 51341000719 螺母M12 Nut M12 8 1 GB/T889.1
18 30886000812 后盖板焊合 Rear cover plate welding 1
19 30886102425 锁挡铁锁板 Plate of iron block of lock 2
20 30886000790 减震垫 Shock pad 8
21 51307001019 螺母M10 Nut M10 8 8 GB/T6170
22 30886102693 机罩门支撑杆 Brace strut of hood door 2
23 51307001119 螺母M12 Nut M12 8 8 GB/T6170
24 30886000901 固定杆焊合 Fixing rod welding 2
25 30886000886 门框胶条 Doorframe rubber strip 4
26 30886000838 右下侧板焊合 Welding of the lower right side plate 1
27 30886000839 左下侧板焊合 Welding of the lower left side plate 1
28 60701010145 机罩门锁总成 Hood lock assembly 2
29 51569000801 抽芯铆钉5×12 Self-plugging rivet 5×12 11 8 GB/T12618.1
30 30886000797 左机罩门焊合 Welding of the frame of left hood door 1
31 30886000798 右机罩门焊合 Welding of the frame of right hood door 1

 


Full range of spare parts for Lonking Wheel loader CDM833NG, whatsapp 86-18630852087
LG833BGIV.00 LG833NG WHEEL LOADER SPARE PARTS MANUAL